User Manual for Rain Barrel

RB170 RB170+STAND

Warning!

In winter, when the outdoor temperature is below -5 C/23'F, the
water in the bucket needs to be emptied.

If there is a water leak, Please check below

1.The screw was misaligned and did not hold the stud in place.
2.The screws are not tightened.



Part Image & Part Number

Quantity

Only suit for with stand model

iy

(M5x25C)

G1x34

Qo ) G2x1
(

M5x30C)

Auxiliary installation tool

/

Mix1 M2x1



Step 1: Put P8 on the P4

Secure the screws diagonally

to ensure an even seal all around.
We recommend using a electric
screwdriver with the provided

Step 2: P3+P4=A drill bit and set between
10-15 torque.

l Align each stud <P
. Tighten
»71\

S

|
_ ) <
Step 3: P2+P1=B Allgn each stud l “ J Tlghten
o g =

[Gmd]
]




Step 4: Connect A and B with screws Step 5:

Only suit for with stand model

Distributor: E.P.H. Schmidt & Co. GmbH
Add: Hofkerstr. 30, 44149 Dortmund, Germany
Email: Kundendienst@eph-schmidt.de

3



Instrukcja obstugi beczki
na deszczowke

RB170 RB170+STAND

Ostrzezenie!

Zimg, gdy temperatura na zewnatrz jest nizsza niz -5 C/23F,
wode w wiadrze nalezy opréznic .

Jesli wystepuje wyciek wody, sprawdz ponizej

1.Sruba byta Zle ustawiona i nie utrzymywata kotka na miejscu.
2.nie sg dokrecone.



Obraz czesci i numer czesci

llos¢

W
l@ G1x34

(M5x25C)

e G2x1

(M5x300)

Pomocnicze narzedzie instalacyjne

/

M1x1 M2x1

Nadaje sie tylko do modelu ze stojakiem



Step 1: Umies¢ P8 na P4

Pierscien uszczelniajacy
Dokrec po przekatnej, aby zapewnic rownomierne
uszezelnienie dookofa. Zalecamy uzycie wkretarki
elektrycznej z dofaczonym wiertlem i ustawieniem
Step 2: P3+P4=A momentu obrotowego w zakresie 10-15.

l Wyréwnaj kazdy kotek

I L‘ Dokreci¢

- , Ne— /g



Step 4: Potacz A i B za pomoca Step 5:

S Q‘ ;

L Q,quju Dokrecié [

L P

Wyréwnaj
kazdy kotek

Nadaje sie tylko do
modelu ze stojakiem

Dystrybutor: E.P.H. Schmidt & Co. GmbH
Dodaj: Hofkerstr. 30, 44149 Dortmund, Niemcy
E-mail: Kundendienst@eph-schmidt.de

3



Bedienungsanleitung fir Regenwassertanks

RB170 RB170+STAND

Warnung!

Im Winter muss das Wasser im Eimer geleert werden, wenn die
AulRentemperatur unter -5 °C (23 °F) sinkt.

Wenn Wasserleckage auftritt, Uberprifen Sie bitte Folgendes
1.Die Schraube war falsch ausgerichtet und hielt die Stiftverbind-
ung nicht an der richtigen Stelle fest.

2.TDie Schrauben sind nicht festgezogen.



Bauteilbild & Bauteilnummer
Anzahl

Wy
l@ G1x34

(M5x25€)

e  G2x1

(M5x30C)

Hilfsmontagewerkzeug
M1x1 M2x1

Nur fir Modelle mit Stander geeignet



Step 1: Legen Sie P8 auf P4

Befestigen Sie die Schrauben diagonal,

um eine gleichmaRige Dichtung rundum zu gewahrleisten.
Wir empfehlen, einen elektrischen Schraubendreher

mit der mitgelieferten Bohrbit zu verwenden und den
Drehmoment auf einen Wert zwischen 10 und 15 einzustellen.

Step 2: P3+P4=A

<=

l Richten Sie jeden Zapfen aus
= - _festziehen

i

Step 3: P2+P1=B N l ‘
Richten Sie jeden Zapfen aus A T
_ p— FK )




Step 4: Verbinden Sie A und B mit Schrauben  Step 5:

LT
=0\

=\
5/

Richten Sie jeden
Zapfen aus

Nur fiir Modelle mit Stander geeignet

Vertriebspartner: E.P.H. Schmidt & Co. GmbH
Adresse: Hofkerstr. 30, 44149 Dortmund, Deutschland

E-Mail: Kundendienst@eph-schmidt.de

3



Manuel d'utilisation pour le tonneau
a eau de pluie

RB170 RB170+STAND

Attention!

En hiver, lorsque la température extérieure est inférieure a -5 °C /
23 °F, il est nécessaire d'évider I'eau contenue dans le seau.

Si une fuite d'eau est détectée, veuillez vérifier ce qui suit

1.La vis n'était pas correctement alignée et n'a pas maintenu la
boulonnerie en place.

2.Les vis ne sont pas serrées.



P6X1

Image de la piéce & Numéro de piéce

Quantité

W
l@ G1x34
(M5x25C)

o § G2x1

(M5x30C)

outil d'installation auxiliaire

/

Mix1 M2x1

Ne convient que pour les
modeéles avec support



Step 1: Posez P8 sur P4

Bague detanchéite o los vis en diagonale pour garantir une
étanchéité réquliere sur tout le pourtour.
Nous vous recommandons d'utiliser un
Step 2: P3+P4=A tournevis électrique avec la méche de pergage
fournie et de régler le couple entre 10 et 15.
|




Step 5:

Step 4: Maak A en B met schroeven
met elkaar verbinden

S SS g
f<;j:é[\[\JWJﬂjb Serrez gj%;>

| | ;::t£31j)//\ 5/
/. Aligner chaque
°\?:ﬂ>jf2§22%

goujon

Ne convient que pour les modéles avec socle

Distributeur : E.P.H. Schmidt & Co. GmbH
Adresse : Hofkerstr. 30, 44149 Dortmund, Allemagne

Courriel : Kundendienst@eph-schmidt.de

3



Gebruikershandleiding voor regenvatten

RB170 RB170+STAND

Waarschuwing!

In de winter moet het water in de emmer leeggemaakt worden
wanneer de buitenluchtstemperatuur onder -5 °C/23 °F daalt.
Als er waterlekken zijn, controleer dan het volgende

1.De schroef was niet goed uitgericht en hield de bout niet op zijn

plaats vast.
2.De schroeven zijn niet goed aangetrokken.



Onderdeelafbeelding & Onderdeelnummer

Aantal

Wy
0 G1x34

(M5x25€)

e § G2x1

(M5x30C)

hulpinstallatietool

/

Mix1 M2x1

Alleen geschikt voor modellen met standaard



Step 1: Plaats P8 op P4

Dichtring Bevestig de schroeven diagonaal om overal
een evene dichting te garanderen.
We raden aan om een elektrische schroevendraaier
Step 2: P3+P4=A te gebrluiken met de meegeleverde bqorbeitel en de
koppelingskracht tussen de 10 en 15 in te stellen.

P>

h i vastdraaien



Step 4: Maak A en B met schroeven Step 5:
met elkaar verbinding

2 Richt elke bout uit
\ \L;—:)/[

Alleen geschikt voor modellen met voet

Distributeur: E.P.H. Schmidt & Co. GmbH
Adres: HOfkerstr. 30, 44149 Dortmund, Duitsland
E-mail: Kundendienst@eph-schmidt.de

3



Uzivatelsky manual pro destovy sud

RB170 RB170+STAND

Varovani!

V zimé, kdy je venkovni teplota nizSi nez -5 ° C /23 ° F, je tfeba
vodu v kbeliku vyprazdnit.

Pokud dojde k uniku vody, zkontrolujte nize

1.Sroub byl $patné zarovnan a nedrzel &ep na svém misté.
2.Srouby nejsou utazeny.



P6X1

Obrazek dilu a ¢islo dilu

Mnozstvi

(@
(@ G1x34

(M5x25C)

Qe {  G2x1

(M5x30C)

P7x1

ling

P8X1

Pomocny instalacni nastroj

Vhodné pouze pro model se stojanem M1Ix1 M2x1

1



Step 1: Vlozte P8 na P4

J
— / [/
N 77\l
ANV \
[ Y
A \
A] )l ) &
-
= -

Pecetni prsten  Zyjistéte §rouby diagonding, abyste zajistili
rovnomeérné utésnéni po celém obvodu.
Doporucujeme pouzit elektricky Sroubovak s
dodanym vrtdkem a nastavit jej v
rozmezi tocivého momentu 10-15.

Step 2: P3+P4=A

Cep

- Utahnout
—2N




Step 4: Spojte A a B pomoci Sroubt

eSS
N avanavivit

I ¢

Utdhnout 1

| 5/

) Zarovnejte
—————"  Kaidy ¢ep

Step 6:

Step 5:

Vhodné pouze pro model se stojanem

Distributor: E.P.H. Schmidt & Co. GmbH

Pridat: Hofkerstr. 30, 44149 Dortmund, Némecko

E-mail: Kundendienst@eph-schmidt.de



Manual de utilizare pentru
butoi de ploaie

RB170 RB170+STAND

Avertisment!

larna, cand temperatura exterioara este sub -5 C'/ 23'F, apa din
galeata trebuie golita.

Daca exista o scurgere de apa, va rugam sa verificati mai jos
1.Surubul era nealiniat si nu tinea stiftul in pozitie.

2.Suruburile nu sunt stranse.



P6X1

Imaginea piesei si numarul piesei

Cantitate

W
l@ G1x34

(M5x25C)

e § G2x1

(M5x30C)

Instrument auxiliar de instalare

/

M1x1 M2x1

Potrivit numai pentru modelul cu suport



Step 1: Puneti P8 pe P4

Inel de etansare - o ) .
Fixati suruburile in diagonala pentru a asigura o

etansare uniforma de jur imprejur. Va recomandam
_ _ sa folositi o surubelnita electrica cu burghiul furnizat
Step 2: P3+P4=A si s setati intre 10-15 cuplu

Aliniati fiecare stift - b

| Strangeti
v

Aliniati fiecare stift l




Step 4: Conectati A si B cu suruburi Step 5:

—

> )
' Tr=——An\
AN Y strangeti

i

=

Potrivit numai pentru
modelul cu suport

Distribuitor: E.P.H. Schmidt & Co. GmbH
Adaugare: Hofkerstr. 30, 44149 Dortmund, Germania

E-mail: Kundendienst@eph-schmidt.de

3



Navod na pouzitie pre Dazd'ovy sud

RB170 RB170+STAND

Varovanie!

V zime, ked je vonkajSia teplota nizSia ako -5 ° C/23 ° F,
Voda vo vedre sa musi vyprazdnit.
Ak dojde k uniku vody, skontrolujte nizSie

1.Skrutka bola nespravne zarovnana a nedrzala ¢ap na mieste.
2.Skrutky nie su utiahnuté.



P6X1

Obrazok dielu a ¢islo dielu

Mnozstvo

(@
(@ G1x34
(M5x25C)

e § G2x1

(M5x30C)

Pomocny instalaény nastroj

/

M1x1 M2x1

Oblek len pre stojanovy model



Step 1: Dajte P8 na P4

Tesniaci kruzok

Zaistite skrutky diagondlne

aby sa zahezpecilo rovnomerné utesnenie

po celom obvode.Odporucame pouzit elektricky
Step 2: P3+P4=A skrutkovac s dodanymvrtak a nastavenie medzi
Kritiaci moment 10-15. N

ap -
i . Utiahnut

~

Zarovnajte kazdy

\

tiahnut



Step 4: Spojte A a B pomocou skrutiek Step 5:

< 1L

&S }% 5=

[ LU  Utiahnut

| \ ==

Il Q /\ »;;‘ \
\\\jfo;/ \ /ﬁ\r%//’

Oblek len pre stojanovy model

Distributor: E.P.H. Schmidt & Co. GmbH

Pridat’: Hofkerstr. 30, 44149 Dortmund, Nemecko

E-mail: Kundendienst@eph-schmidt.de

3



Felhasznalodi kézikonyv es6hordéhoz

RB170 RB170+STAND

Figyelmeztetes!

Télen, amikor a kulsé hémérséklet -5 C'/ 23°F alatt van, a
vodorben |évé vizet ki kell Uriteni.

Ha vizszivargas van, kérjuk, ellenérizze alabb

1.A csavar rosszul volt beallitva, és nem tartotta a csapot a
helyén.

2.A csavarok nincsenek meghuzva.



Alkatrész képe & cikkszam

Mennyiség

W
(@ G1x34

(M5x25C)

) G2x1
(M5x30C)

Kiegészitd telepitéeszkoz

/

Csak allvanymodellhez illik Mixi M2x1



Step 1: Helyezze a P8-at a P4-re

Tomitégydrd . .
Rogzitse a csavarokat atlosan, hogy egyenletes

tomitést biztositson kords-koril. Javasoljuk, hogy
hasznaljon elektromos csavarhiizot a mellgkelt

Step 2: P3+P4=A farszarral, és allitsa be 10-15 nyomaték kozott

Igazitsa az egyes csapokat




Step 4: Csatlakoztassa az A-t és a B-t Step 5:
csavarokkal

) lgazitsa az egyes
csapokat

Csak allvanymodellhez illik

Distributor: E.P.H. Schmidt & Co. GmbH
Hozzaadas: Hofkerstr. 30, 44149 Dortmund, Németorszag

E-mail: Kundendienst@eph-schmidt.de

3



Manuale utente per il barile
per I'acqua di pioggia

RB170 RB170+STAND

Attenzione!

In inverno, quando la temperatura esterna ¢ inferiore a -5 °C /

23 °F, e necessario svuotare I'acqua contenuta nel secchio.

Se c'e una perdita d'acqua, si prega di verificare quanto segue
1.La vite non era allineata correttamente e non ha tenuto il perno
in posizione.

2.Le viti non sono state avvitate bene.



Immagine della parte & Numero di pezzo

Quantita

(@
(@ G1x34
(M5%25C)

Qe § G2x1

(M5x30C)

strumento di installazione ausiliario

Adatto solo ai modelli con supporto M1x1 M2x1



Step 1: Metti P8 sopra P4

Anello di tenuta Serrare le viti in diagonale per assicurare una
tenuta uniforme su tutto il perimetro.
Raccomandiamo di usare un cacciavite
Step 2: P3+P4=A elettrico con il trapano fornito & impostare
una coppiatrai10ei15.

|
B l Allinea ogni perno d (=
' =T " avvitare

—

' : : /HJ\




Step 4: Connetti A e B con delle viti Step 5:

N :¥\% \‘:\
,@% o

VAVA | awvitare |

=)

Allinea ogni

S ——"" pemo

Adatto solo ai modelli con supporto

Distributore: E.P.H. Schmidt & Co. GmbH
Indirizzo: Hofkerstr. 30, 44149 Dortmund, Germania

Email: Kundendienst@eph-schmidt.de

3





